

Bhagavathi Ana Labs Pvt. Ltd.

Plot No. 7-2-C 14, Industrial Estate, Sanathnagar, Hyderabad - 500 018. INDIA

Tel.: +91 40 23803800 /23811535 • www.bhagavathianalabs.com


CIN: U74220MH1995PTC284370

TEST REPORT

Name & address of the Customer: M/s Greenfield Eco Solutions Pvt Ltd 11/895 Chopasani Housing Board, Nandanvan, Jodhpur, Rajasthan, India, 342008		Test Report No.: BALPL/18-19/ITD – 0111/1 Issue Date : 12.05.2018 Your Ref : Nil Date : 03.05.2018	
Sample Particulars	: Coirlite	Date of Registration	: 03.05.2018
Identification Code	: Nil	Date of Commencement of Testing	: 08.05.2018
Qty.	: 500gms x 1Nos	Date of Completion of Testing	: 12.05.2018
Packing	: Zip Lock Bags	Sample Condition at receipt	: : Found ok
Test Required	: As per SSF Date: 23.04.2018	Sample Tested as received	
Sample Collected & Submitted by Bhagavathi Ana lab Representative		Page : 1 of 1	

Test Results

Sl.No.	Test Parameters	Test Method	UOM	Results Obtained
1	pH	FCO	--	7.02
2	Electrical conductivity	FCO	dsm	0.005
3	Nitrogen as N	FCO	% by weight	2.25
4	Phosphorus as P	FCO	% by weight	0.02
5	Potassium as K	FCO	% by weight	0.05
6	Calcium as Ca	FCO	% by weight	0.30
7	Magnesium as Mg	FCO	% by weight	0.16
8	Zinc as Zn	FCO	mg/kg	7.14
9	Organic Carbon	FCO	% by weight	33.64
10	Sulphur as S	FCO	% by weight	0.07


Verified by
(M. Sona Bai)
Sr.Chemist


Authorized Signatory
(B.Radha Kumari)
Technical Manager

A296522